Radio Intentional EMC Test Report No: EDCS - 651967
FCC ID: LDKATBRTH16, Canada: 2461B-ATBRTH16

Radiated emissions

CISCO

Test Number: 30416 Spec ID: 966
Basic . .
Standard Applied to Class Freq Range Test Details / Comments
Radiated
; CFR47 Part 15.109, CFR47 Part 15.407,
Spurious Enclosure N/A 30MHz - 40GHz RSS-210. LP0002 HKTA1039
Emissions
Operating Mode : 1, Continuous Transmit
Mode
Power Input 5, DC (+/-20%)
Overall Pass
Result
Comments No further comments
Deviation There were no deviations from the specification
System Description Samples System under Sup_port
Number test equipment
2 Support equipment S02, S03 and S04 O i
Radiated testing for the
3 7.5 Omni antenna S01 and S05 ¥ a

Subtest Number: 30416 - 1

Subtest Date: 15-Feb-2008

Engineer

Donald Foster

Lab Information

Building P, 10m Anechoic

Subtest Results

Subtest Title N/A
Subtest Result Pass
Highest Frequency N/A
Lowest Frequency N/A

Comments on the
above Test Results

No further comments

Graphical Test Results
Note that the data displayed on the plots detailed in this appendix were measured using a 'Peak Detector'.
Please refer to the results table for the detectors used during formal measurements
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Radio Intentional EMC Test Report No: EDCS - 651967
FCC ID: LDKATBRTH16, Canada: 2461B-ATBRTH16 -|||.|||.

CISCO

Marker

A Select Marker|
! RO

Marker Trace!

Aura 1 2 BI

Readoug

i Freguency
Marker | | | ,_
2.230000000 GHz- - | Marker Table
50.12 dBpV i i i On OFf
i #UBH 1 MHz  Sweep 34.09 ms (1604 ;f Marker Al Off
Hore%

2 of 2I

File Operation Status, A:\SCREN224.GIF file saved

Title: 14dbi patch radiated emissions peak measurements channel 5260
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Radio Intentional EMC Test Report No: EDCS - 651967
FCC ID: LDKATBRTH16, Canada: 2461B-ATBRTH16

CISCO

52.58 dBpV

File Operation Status, A:\SCREN225.6IF file saved

Marker I | |
15.950000000 GHz

| Select Harkeri
! RO

Marker

Marker Trace!
Auta 1 2 BI

Readout,
Freguency

On 0Ff

|

Marker Table

Marker All Off

Hore%
2 of 2I

Title: 14dbi patch radiated emissions peak measurements channel 5300
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Radio Intentional EMC Test Report No: EDCS - 651967

FCC ID: LDKATBRTH16, Canada: 2461B-ATBRTH16 -|||.|||.
CISCO
i Marker
| Select Marker
T 4i
1
Normal
: Deual
Marker | k —
5.510000000 GHz (Tr';‘;'ig EZE
53.82 dBpV Ref 4|
z et s Span Pair
#UBH 1 r,'1,H Span Center|
Type ot |
Frag
Frac
Frod Off
Freq
Hore%
1 of 2I

File Operation Status, A:\SCREN226.6IF file saved

Title: 14dbi patch radiated emissions peak measurements channel 5320
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Radio Intentional EMC Test Report No: EDCS - 651967
FCC ID: LDKATBRTH16, Canada: 2461B-ATBRTH16 -|||.|||.

CISCO

Trace

Trace
3%

([

Clear Hrite

Max Hold

Marker |
2.790000000 GH=z

Min Hold

43.96 dBpV

#JEl 1 MH=z Sweep 3¢ :_5;ij View

Blank

Hore%
1 of 2I

File Operation Status, A:\SCREN227.GIF file saved

Title: 14dbi patch radiated emissions peak measurements channel 5500
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Radio Intentional EMC Test Report No: EDCS - 651967

FCC ID: LDKATBRTH16, Canada: 2461B-ATBRTH16 .|||.|||.
CISCO
| Marker
TR
r ] Select Marker
1 2 3 4
§
. ! ! 1 1 ! [ { ! [ | 1
o 1 | _ _ Hormal
ML,M‘“#_ _ - | | Delt:aul
Marker | | s —
17.100000000 GHz | | el
53.88 dBpY i i i Ref 4|
z Span Pair
Span Center;‘
Off
Hore%
1 of 2I
File Operation Status, A:\SCREN228.GIF file saved
Title: 14dbi patch radiated emissions peak measurements channel 5600
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Radio Intentional EMC Test Report No: EDCS - 651967

FCC ID: LDKATBRTH16, Canada: 2461B-ATBRTH16 .|||.|||.
CISCO
4 Agilent | Trace
s Trace
| 2 3
|
Clear Write
Max Hold
11.490000000 GHz | | o
62.81 dBpY | |
| MH: #WBH 1 - 16 " View
Blank
More
1 of 2|
| |
File Operation Status, REN229.6IF file saved '
Title: 14dbi patch radiated emissions peak measurements channel 5700

Subtest Number: 30416 - 2 Subtest Date: 15-Feb-2008
Engineer Donald Foster

Lab Information Building P, 10m Anechoic

Subtest Results

Subtest Title N/A

Subtest Result Pass

Highest Frequency N/A

Lowest Frequency N/A

Comments on the No further comments

above Test Results

Graphical Test Results
Note that the data displayed on the plots detailed in this appendix were measured using a '‘Peak Detector'.
Please refer to the results table for the detectors used during formal measurements
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Radio Intentional EMC Test Report No: EDCS - 651967

FCC ID: LDKATBRTH16, Canada: 2461B-ATBRTH16 .|||.|||.
CISCO
Trace
= - Trace
1 |__JE_||.I||_|I #Htte 2 3;
Marker | | |
19 115.890000000 GHz | | ;
dB/ A3.87 dBuVY | _ _ Clear Write
: ' Max Hold
Min Hold
View
Blank
Hore%
1 of 2I
File Operation Status, A:\SCREN242.GIF file saved
Title: 14dbi patch radiated emissions average measurements channel 5260
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Radio Intentional EMC Test Report No: EDCS - 651967

FCC ID: LDKATBRTH16, Canada: 2461B-ATBRTH16 .|||.|||.
CISCO
Trace
= - Trace
1 |__JE_||.I||_|I #Htte 2 3;
Marker | | |
19 11.390000000 GHz | | ;
&/ | 38.88 dBuY _ _ _ Clear Write
' Max Hold
Min Hold
#YBH 1 kHz Sweep | --_=-_::j' s_;;jf View
Blank
Hore%
1 of 2I
File Operation Status, A:\SCREN241.GIF file saved
Title: : 14dbi patch radiated emissions average measurements channel 5300
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Radio Intentional EMC Test Report No: EDCS - 651967

FCC ID: LDKATBRTH16, Canada: 2461B-ATBRTH16 .|||.|||.
CISCO
Trace
] dE:I.Ill_ll #H Trace
2 3l
Marker | | |
111.000000000 GHz ;
_ Clear Write
Max Hold
Min Hold
View
Blank
Hore%
1 of 2I
File Operation Status, A:\SCREN240.GIF file saved
Title: 14dbi patch radiated emissions average measurements channel 5320
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Radio Intentional EMC Test Report No: EDCS - 651967

FCC ID: LDKATBRTH16, Canada: 2461B-ATBRTH16 .|||.|||.
CISCO
Trace
52 EMi Enis
By #Atte Trace
2 3
Marker |
5.600000000 GHz_ | | ;
Clear Write
4@ 56 dB|.|U i i i
Max Hold
Min Hold
#BEW 1 kHz Sweep 1. (166 :_s_;;jf View
Blank
Hore%
1 of 2
File Operation Status, A:\SCREN239.GIF file saved
Title: : 14dbi patch radiated emissions average measurements channel 5500
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Radio Intentional EMC Test Report No: EDCS - 651967
FCC ID: LDKATBRTH16, Canada: 2461B-ATBRTH16 -|||.|||.

CISCO

s Agilent | Trace
e a— TR
) dBpY sAtte . Tracgt
: Marker = |
19 5.710000000 GHz . . | Cloaritite
/14392 By - |
Max Hold
Min Hold
#BH 1 kHz Sweep | --_=-_::j' s_;;jf View
Blank
Hore%
1 of 2

File Operation Status, A:\SCREN238.GIF file saved

Title: : 14dbi patch radiated emissions average measurements channel 5600

Page 66 of 48



Radio Intentional EMC Test Report No: EDCS - 651967
FCC ID: LDKATBRTH16, Canada: 2461B-ATBRTH16 -|||.|||.

CISCO

4 Agilent | Trace

5.99 dBpt Attan B db 1Bul Trace&
Marker | | | _ I ¢ |
111.490000000 GHz - :

| ear Hrite

A9 B —
m | T‘Ef - . HaxHoIdl

Min Hold

View

Blank

More

1 of 2I

File Operation Status, A:\SCREN237.6IF file saved
Title: : 14dbi patch radiated emissions average measurements channel 5700

Subtest Number: 30416 - 3 Subtest Date: 15-Feb-2008
Engineer Donald Foster

Lab Information Building P, 10m Anechoic

Subtest Results

Subtest Title N/A

Subtest Result Pass

Highest Frequency N/A

Lowest Frequency N/A

Comments on the No further comments

above Test Results

Graphical Test Results
Note that the data displayed on the plots detailed in this appendix were measured using a 'Peak Detector'.
Please refer to the results table for the detectors used during formal measurements
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Radio Intentional EMC Test Report No: EDCS - 651967

FCC ID: LDKATBRTH16, Canada: 2461B-ATBRTH16 il | il | I
CISCO
4% Agilent B9:16:13 22 Nov 2087 Trace
Vs it B Eilsalon: Shftivare
" y Trace
2 3l
|
Clear Hrite
2 443 . . . L s
|J'I gl 'L.l‘“lM_,!ﬁ:ﬁ;ﬂ,-.-v.---._Fd.-u'.r-.r!_|".n..lLr:J‘l.r-.:'-\.r._p,..._p.h.\.-w.rvv-“'*""""“v"."w et | Ha}{ HOId
Marker | | | |
G.480000000 GHz- Wi
+Lofv - 37.37 dBpV
Ce B GHz
#Il_llE:H J_ Uiew
Blank
Hore%
1 of 2I

File Operation Status, A:\SCREN068.GIF file saved

Title: 7.5 dbi omni radiated emissions average measurements channel 5260

Page 68 of 48



Radio Intentional EMC Test Report No: EDCS - 651967
FCC ID: LDKATBRTH16, Canada: 2461B-ATBRTH16

CISCO

e Agllent 16: 46 @5 21 Moy 2087

#Lofv | 38.14 dBpV

el z\r-r*w-’w-ww"ﬂ#

?v'.mﬂmﬂ i eieb

M u ey w-hi%ﬁh—vﬁvm ALY

Marker |
1.390000000 GHz

File Operation Status, A:\SCREN0B5.GIF file saved

e Semctharkeq
|1

Marker

2 3 i

HarkerTrace!
Auto

123I

Readout,
Frequency

Marker Table
{n

|

0ff

Marker All Off

Hore%
2nf2

Title: 7.5 dbi omni radiated emissions average measurements channel 5300
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Radio Intentional EMC Test Report No: EDCS - 651967
FCC ID: LDKATBRTH16, Canada: 2461B-ATBRTH16

CISCO

e Agllent Ag: 28 11 22 Moy 2087

?

Marker |
G.110000000 GHz

+Lofv - 51.21 dBpV

#BH 1 kHz

," Select Marker

“i Marker

1 2 3 4

|
1

Normal

|

Delta

Delta Pair
{Tracking Ref)
Fef Al

I

Span Pair

Span Center|
|

Off

Hore%
lnf2

File Operation Status, A:\SCREN069.GIF file saved

Title: 7.5 dbi omni radiated emissions average measurements channel 5320
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Radio Intentional EMC Test Report No: EDCS - 651967

FCC ID: LDKATBRTH16, Canada: 2461B-ATBRTH16 -I|I-I|I-
CISCO
4% Agilent B9:38:42 22 Nov 2087 ! Marker
- S S — : e _ .
" 3 Select Marker
1 2 3 4i
1
Hormal
l?l Ny M¢:.1.11‘I.\,u-..'lf-v,N-‘-"V!4"Lﬂ;'|JI.F.'n.hN'i_.ruLM\-.-.m.#l-n—-—sn-n'v_m T\.-..n o | | Delta
Marker | | | | . b |
5,280000000 GHz- | | | | (Trgi'ig "F‘{gg
+Lofv - 38.12 dBpV i i i i i Ref Al
B hle -
' o G g Span Pair
#UBH 1 kHz Span Center|
|
Off
Hore%
1 of 2I
File Operation Status, A:\SCREN70.GIF file saved
Title: 7.5 dbi omni radiated emissions average measurements channel 5500
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Radio Intentional EMC Test Report No: EDCS - 651967

FCC ID: LDKATBRTH16, Canada: 2461B-ATBRTH16 il | il | T
CISCO
e Agllent 18: 18 12 22 Mow 2887 ! Marker
- 5 i i ”' Select Marker
i 4i
1
Normal

.T Lo budnelbile il T | Delta

Marker | | | | | b .
G.710000000 GHz- . | | | Delta Pair
{Tracking Ref)

48.04 dBpV - i i i i Ref 4|
@ GHz :

] UEL 1 Span Pair

e Span Center;‘

Off

Hore%

1 of 2

File Operation Status, A:\SCREN076.6IF file saved

Title: 7.5 dbi omni radiated emissions average measurements channel 5600
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Radio Intentional EMC Test Report No: EDCS - 651967

FCC ID: LDKATBRTH16, Canada: 2461B-ATBRTH16 .|||.|||.
CISCO
4% Agilent 10:31:22 22 Nov 2087 | Trace
fiSoft Vasona: EMi Er thare _-
Trace
| 2 3
|
Clear Write
hj' _‘__Mm‘_J,_,’.,_,.ﬂ-{f:%:\IIf‘-I-'lif,\-'.-.v~vrﬁ’u'l'ff'.'\.|".r'.|1,ﬁ.hxu.'uw ". | | H ax H OI d
Marker |
1.390000000 GHz- i
ofv - 39,17 dBpV
‘tor 9.50 GHz _ :
#WEBH 1 ep 13.26 s (1684 pts’ View
Blank
More
1 of 2|
|
File Operation Status, A:\SCREN®77.GIF file saved '
Title: 7.5 dbi omni radiated emissions average measurements channel 5700

Subtest Number: 30416 - 4 Subtest Date: 15-Feb-2008
Engineer Donald Foster

Lab Information Building P, 10m Anechoic

Subtest Results

Subtest Title N/A

Subtest Result Pass

Highest Frequency N/A

Lowest Frequency N/A

Comments on the No further comments

above Test Results

Graphical Test Results
Note that the data displayed on the plots detailed in this appendix were measured using a 'Peak Detector".
Please refer to the results table for the detectors used during formal measurements
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Radio Intentional EMC Test Report No: EDCS - 651967
FCC ID: LDKATBRTH16, Canada: 2461B-ATBRTH16 -|||.|||.

CISCO

#% Agilent 17:15:89 21 Nov 20887 ! Marker

RoDTHare | Select Marker

1 2 3 4

1

- . . _ _ Deual
Marker | | | | | L 1_
5£.310000000 GHz I " Dekl_ta Féaig

+Lofv - 45.83 dBpV . | _ _ _ I racking ea

Normal

=l

@[

Span Pair

Span Center|
|

#WEH 1 MHz

Off

Hore%
1 of 2I

File Operation Status, A:\SCREN067.GIF file

Title: 7.5 dbi omni radiated emissions peak measurements channel 5260
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Radio Intentional EMC Test Report No: EDCS - 651967
FCC ID: LDKATBRTH16, Canada: 2461B-ATBRTH16 -|||.|||.

CISCO

#5 Agilent 17:81:21 21 Nov 2087 ! Marker

n - fare 7
' : Select Marker
o 4i

1

Normal

Marker | | | | ; -
10.630000000 GHz . | | | (Trgcel!;ag PRZ:EE

hov| 5227 BV - IR |
B GHz s _
HEL 1 MU Span Pair

#VEHL Ml Span Center;‘

Off

Hore%

1 of 2I

File Operation Status, A:\SCREN066.GIF file

Title: 7.5 dbi omni radiated emissions peak measurements channel 5300
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Radio Intentional EMC Test Report No: EDCS - 651967

FCC ID: LDKATBRTH16, Canada: 2461B-ATBRTH16 .|||.|||.
CISCO
Marker
Select Marker
1 2 3 4
Normal
Delta
10.630000000 GHz {Trgilig Ez}g
sy | 52.27 dBpv ot )
Center 9.50 GHz Span 17 GHz _
h Comnm 24 [0 Span Pair
Sweep 34,89 S Conter
16,63 BHo 0ff
C.A4 GH=z
More
1 of 2

File Operation Status. A:\SCRENOG6.GIF file saved

Title: 7.5 dbi omni radiated emissions peak measurements channel 5320
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Radio Intentional EMC Test Report No: EDCS - 651967

FCC ID: LDKATBRTH16, Canada: 2461B-ATBRTH16 il | il | I
CISCO
4% Agilent B9:47:53 22 Nov 2087 i Trace
i S Trace
1 2 3
|
Clear Hrite
| | | | | Max Hold
Marker | | | . | § |
5.500000000 GH=z- Wi
Lo | 55,30 dBpy
# GHz Span 17 GHz |
: VEW 1 MHz g 13 ts) View
Blank
Hore%
1 of 2I

Unable to save file

Title: 7.5 dbi omni radiated emissions peak measurements channel 5500
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Radio Intentional EMC Test Report No: EDCS - 651967
FCC ID: LDKATBRTH16, Canada: 2461B-ATBRTH16 -|||.|||.

CISCO

+% Agilent 10:08:41 22 Nov 20887 ! Marker

RoDTHare | Select Marker

1 2 3 4

1

Normal

Marker | | | | | b -
G.000000000 GHz | | | | (Trgcel!;ag PRZ:EE

wofe| 5427 dBOU e |
B GHz s _
HEY 1 MU= Span Pair

VBH 1 MH: Span Center;‘

Off

Hore%

1 of 2I

File Operation Status, A:\SCREN074.GIF file saved

Title: 7.5 dbi omni radiated emissions peak measurements channel 5600
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Radio Intentional EMC Test Report No: EDCS - 651967

FCC ID: LDKATBRTH16, Canada: 2461B-ATBRTH16 .|||.|||.
CISCO
Trace
Trace
2 3l
|
Clear Write
Max Hold
Marker |
 |5.700000000 GHz- T
oftv - 55,42 dBpV
‘tor 9.50 GHz ;
VEH 1 MHz Sreep g 1684 pts) View
Blank
Hore%
1 of 2I
File Operation Status, A:\SCRENG75.GIF file
Title: 7.5 dbi omni radiated emissions peak measurements channel 5700

Graphical Test Results

Note that the data displayed on the plots detailed in this appendix were measured using a 'Peak Detector'.
Please refer to the results table for the detectors used during formal measurements

Note:

Due to the test jig arcitecture the internal signals from the PC were drawn out throught the PCI slot which the
test jig uses. The first scan is of the PC and test jig with the radio not running and the second scan shows
how the PC noise is increased when the power to the radio in turned on. All the freqs. Shown are related to
the PC and not the radio.
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Radio Intentional EMC Test Report No: EDCS - 651967

FCC ID: LDKATBRTH16, Canada: 2461B-ATBRTH16 il I il I I

CISCO

Radio not installed in the laptop

. T AT:42
dBuY Vasona by EMiSoft i P
— [1] Horzent:
: — [ ‘.fe_rlt_r:.al
i " — Quasi Lt
500 | = - ; e -:p+ Cebug
_ [ + I '|" ﬁea&'j_ﬁn‘lﬁah-m
+ M Spec Dist Im
300 +
+
+
210 + +
103
Frequency: MHz
aa + w
310 100.0 1000.0
Radisted Emissions _Tem%a_tn_a: Fad Clas= B {E-n!% JOMHz-1GHz
Filename: c\program files\emisoft - vasonaresults\donn 200 radio off 12_11.emi
Title: N/A

Test Results Table

Frequency [Raw Cable |AF dB [Level [Measureme[Pol [Hgt |Azt |Limit Margin |Pass /FailComments
MHz dBuV  [Loss dBuV  [nt Type cm |Deg |[dBuvV  |dB

164.407, 37.9 14 11.9 50.2 Qp V| 193] 360 40.5) 9.7 Fail

99.828 30.6 1.1 10.2 418 Qp| V| 120/ 291 40.5) 13 Fail

230.128 355 1.6 11.1 48.2 Qp V| 234) 275 47.5 0.7, Fail

195.403 6.6) 1.5 12 20 Q| V| 185 O 405  -20.5 Pass

326.414] 4. 1.9 13.9 19.9 Qp Hl 208 333 47.5 -27.6) Pass|

131.521] 21 1.2 13.8 36 Qp Hl 224 1] 40.5) -4.5) Pass|

Subtest Number: 29607 - 4 Subtest Date: 17-Dec-2007

Engineer Donald Foster

Lab Information Building P, 10m Anechoic

Subtest Results

Subtest Title 30-1000MHz.
Subtest Result Pass
Highest Frequency 1000.0
Lowest Frequency 30.0

Comments on the
above Test Results

No further comments

Graphical Test Results
Note that the data displayed on the plots detailed in this appendix were measured using a '‘Peak Detector'.
Please refer to the results table for the detectors used during formal measurements

Radio running in the laptop
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Radio Intentional EMC Test Report No: EDCS - 651967

FCC ID: LDKATBRTH16, Canada: 2461B-ATBRTH16 il | il | I
CISCO
< T 18-4F
i Vasona by EMiSoft e
— [1] Hormont:
+ T — [2] Vertical
— Quasi Lt
-:p+ DCrebug
eal HFSm
M 5pac Dist 3m
100
Freguency: MHz
an + e
140 1000 10000
Radiated Emissions _Temﬂa_te: Rad Cla=s= B {3m) 30MHz-1GHz
Filename: c:\program files\emisoft - vasonaresults\donn 200 aradio renning 12_11.emi
Title: radio running

Test Results Table

Frequency [Raw Cable |AF dB [Level [Measureme[Pol [Hgt |Azt |Limit Margin |Pass /FailComments
MHz dBuV  [Loss dBuV  [nt Type cm |Deg |dBuv  |dB

123.726 30.1] 1.2 14 45.2) Qp H 199 361 40.5 4.7 Fail

232.826 389 1.6} 11.3 51.8 Qp| V| 218 0 47.5 4.3 Fail

99.762, 34.2) 1.1 10.1 454 Qp H 161 320, 40.5 4.9 Fail

166.282 285 1.4 11.8 418 Qp| V| 146 360 40.5) 1.3 Fail
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Radio Intentional EMC Test Report No: EDCS - 651967
FCC ID: LDKATBRTH16, Canada: 2461B-ATBRTH16 il I il I I

CISCO
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Radio Intentional EMC Test Report No: EDCS - 651967
FCC ID: LDKATBRTH16, Canada: 2461B-ATBRTH16 |I|I|I|I|

CISCO

Physical Test arrangement Photograph:

Title: Radiated emissions test setup

Comments on the above Photograph:

No further comments
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Radio Intentional EMC Test Report No: EDCS - 651967
FCC ID: LDKATBRTH16, Canada: 2461B-ATBRTH16 i

CISCO

Title: Radiated emissions test setup

Comments on the above Photograph:

No further comments
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Radio Intentional EMC Test Report No: EDCS - 651967
FCC ID: LDKATBRTH16, Canada: 2461B-ATBRTH16 i

CISCO

4 - f 1
ey £

=
Title: Radiated emissions test setup

Comments on the above Photograph:

No further comments
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Radio Intentional EMC Test Report No: EDCS - 651967
FCC ID: LDKATBRTH16, Canada: 2461B-ATBRTH16

Radiated emissions

CISCO

Test Number: 30418 Spec ID: 648
Basic . .
Standard Applied to Class Freq Range Test Details / Comments
E:ﬁg'e‘i;eg Enclosure 5 2.4GHz - CFRA47 Part 15.205,CFR47 Part
9 5.825GHz 15.209,LP002, RSS210HKTA1039
Measurements
Operating Mode : 1, Continuous Transmit
Mode
Power Input 5, DC (+/-20%)
Overall Result | Pass
Comments No further comments
Deviation There were no deviations from the specification
System Description Samples System under Sup_port
Number test equipment
2 Support equipment S02, S03 and S04 O i
Radiated testing for the
3 7.5 Omni antenna S01 and S05 ¥ O
Radiated testing for the
4 14dbi patch S01 and S06 1 ]

Subtest Number: 30418 - 1

Subtest Date: 15-Feb-2008

Engineer

Donald Foster

Lab Information

Building P, 10m Anechoic

Subtest Results

Subtest Title N/A
Subtest Result Pass
Highest Frequency N/A
Lowest Frequency N/A

Comments on the
above Test Results

No further comments

Graphical Test Results
Note that the data displayed on the plots detailed in this appendix were measured using a 'Peak Detector'.
Please refer to the results table for the detectors used during formal measurements
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Radio Intentional EMC Test Report No: EDCS - 651967
FCC ID: LDKATBRTH16, Canada: 2461B-ATBRTH16 -|||.|||.

CISCO

Clear Hrite

Marker |

5.460000000 GHz .

63.02 dBpY Rl
View
Blank
Horeg
1 of 2

File Operation Status, A:\SCREN208.GIF file saved

Title: 14 dbi patch Restricted bandege peak measurements 5500
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Radio Intentional EMC Test Report No: EDCS - 651967

FCC ID: LDKATBRTH16, Canada: 2461B-ATBRTH16 -I|I-I|I-
CISCO
Trace
Trace
2 3l
|
Clear Write
_ Max Hold
Marker |
63.79 dBpV
View
Blank
Hore%
1 of 2I
File Operation Status, A:\SCREN210.6IF file saved
Title: 14 dbi patch Restricted bandege peak measurements 5700
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Radio Intentional EMC Test Report No: EDCS - 651967
FCC ID: LDKATBRTH16, Canada: 2461B-ATBRTH16

CISCO
4 Agilent | Marker
i Select Marker
T 4!
Marker Trace
Auta 1 2 3
Readout,
| Freguency
Marker | | | |
5.35000PB0A0 GHZz- | | Marker Table
sofv | 61.76 dBuY | - " Off
17 ) i GHz
#UBH 1 sep 1863 m WOl Marker Rl Off
More
Z2of 2
File Operation Status, A:\SCREN205.GIF file saved
Title: 14 dbi patch Restricted bandege peak measurements 5320

Subtest Number: 30418 - 2 Subtest Date: 15-Feb-2008
Engineer Donald Foster

Lab Information Building P, 10m Anechoic

Subtest Results

Subtest Title N/A

Subtest Result Pass

Highest Frequency N/A

Lowest Frequency N/A

Comments on the No further comments

above Test Results

Graphical Test Results
Note that the data displayed on the plots detailed in this appendix were measured using a '‘Peak Detector'.
Please refer to the results table for the detectors used during formal measurements
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Radio Intentional EMC Test Report No: EDCS - 651967
FCC ID: LDKATBRTH16, Canada: 2461B-ATBRTH16 -|||.|||.

CISCO

Trace

Trace
3%

([

Clear Hrite

Max Hold

Min Hold

View

Blank

Hore%
1 of 2I

File Operation Status, A:\SCREN209.GIF file saved

Title: 14 dbi patch Restricted bandege average measurements 5500
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Radio Intentional EMC Test Report No: EDCS - 651967

FCC ID: LDKATBRTH16, Canada: 2461B-ATBRTH16 -|||.|||.
CISCO
| Marker
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\Unable to save file
Title: 14 dbi patch Restricted bandege average measurements 5700
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File Operation Status. A:\SCREN207.GIF file saved
Title: 14 dbi patch Restricted bandege average measurements 5320

Subtest Number: 30418 - 3 Subtest Date: 15-Feb-2008
Engineer Donald Foster

Lab Information Building P, 10m Anechoic

Subtest Results

Subtest Title N/A

Subtest Result Pass

Highest Frequency N/A

Lowest Frequency N/A

Comments on the No further comments

above Test Results

Graphical Test Results
Note that the data displayed on the plots detailed in this appendix were measured using a '‘Peak Detector'.
Please refer to the results table for the detectors used during formal measurements
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File Operation Status, A:\SCRENGS0.GIF file saved
Title: 7.5 dbi omni Restricted bandege average measurements 5500
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CISCO
| Marker
,lf Select Marker
1 2 3 4
i
Hormal
Deual
Delta Pair|
{Tracking Ref)
Fef A
Span Pair
Span Center|
|
Off
Hore%
1 of 2I
File Operation Status, A:\SCREN®52.GIF file saved
Title: 7.5 dbi omni Restricted bandege average measurements 5700
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File Operation Status, 'RENO47.6IF file saved
Title: 7.5 dbi omni Restricted bandege average measurements 5320

Subtest Number: 30418 - 4 Subtest Date: 15-Feb-2008
Engineer Donald Foster

Lab Information Building P, 10m Anechoic

Subtest Results

Subtest Title N/A

Subtest Result Pass

Highest Frequency N/A

Lowest Frequency N/A

Comments on the No further comments

above Test Results

Graphical Test Results
Note that the data displayed on the plots detailed in this appendix were measured using a 'Peak Detector".
Please refer to the results table for the detectors used during formal measurements
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File Operation Status, A:\SCREN@48.GIF file saved
Title: 7.5 dbi omni Restricted bandege peak measurements 5500
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File Operation Status, A:\SCRENOS1.GIF file saved

Title: 7.5 dbi omni Restricted bandege peak measurements 5700
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File Operation Status, A:\SCREN046.6IF file saved

Title: 7.5 dbi omni Restricted bandege peak measurements 5320
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CISCO

Title: Restricted Bandedge test setup

Comments on the above Photograph:

No further comments
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Title: Restricted Bandedge test setup

Comments on the above Photograph:

No further comments
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CISCO

Title: Restricted Bandedge test setup

Comments on the above Photograph:

No further comments
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Title: Restricted Bandedge test setup

Comments on the above Photograph:

No further comments
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